
PARTS BREAKDOWNSSRMG-12 NG

Nov/2016



PARTS BREAKDOWNS

2

3

Item Code Description Qty

1 S863151003 OUTER PANEL COUNTER TOP 12" 1

2 S863149002 INNER PANEL COUNTER TOP 12 1

3 S863111001 GAS SYSTEM GRIDDLE 12" 1

4 S855068000 SIERRA KNOB 1

5 602509M0035 SS SCREW HEAD TRUSS  M6-12 4

4

1

5

Nov/2016



PARTS BREAKDOWNS

3

5

1

8

6
2

4

Item Code Description Qty

1 S852908004 CONTROL PANEL 12" 1

2 S862858004 CHIMNEY 12" SIERRA 1

3 S862879000 ADJUSTABLE FEET 4-6"  SS Ø 2" 4

4 S862859004 UPPER FRONT 12" 1

5 S855073000 SIERRA NAME PLATE 1

6 S862830002 LEFT OUTER PANEL 1

7 S862831002 RIGHT OUTER PANEL 1

8 S862610300 LEG SUPPORT  12" 2

9 S863150002 GRIDDLE TOP ASSY 1

       S863151003 
OUTER PANEL SRMG-12

7

9

Nov/2016



PARTS BREAKDOWNS
3

6

2

7

5

4

1

8

9

Item Code Description Qty

1 S862641002 INNER LEFT PANEL 1

2 S862642002 INNER RIGHT PANEL 1

3 S852733002 UPPER FRONT SUPPORT 12" 2

4 S862649002 FRONT MANIFOLD SUPPORT 1

5 S862648002 SIDE MANIFOLD SUPPORT 2

6 S862653002
FRONT REINFORCEMENT GRIDDLE

12"
1

7 S862643003 GREASE TRAY GRIDDLE 12" 1

8 S862690002 U BURNER SUPPORT 1

9 S862644003 TRAY SLIDE COLLECT 1

10 S862646001 PILOT SUPPORT 1

     S863149002
INNER PANEL MG-12

8

10

Nov/2016



PARTS BREAKDOWNS

1

2

4

6

3

8
5

Item Code Description Qty

1 S855036000 MANIFOLD 12" HP 1

2 S862101000 TOP VALVE 1

3 S862414000 FEMALE ORIFICE # 44 1

4 S862103000 PILOT REGULATOR AP7-1 1

5 S855049000 PILOT PIPE GRIDDLE 1

6 S865006000 PILOT TIP A73007 1

7 S865703000 "U" SHAPED BURNER 1

8 S865003000 PLUG SCREW 1/8"NPT 1

   S863111001 NG
GAS SYSTEM MG-12

7

Nov/2016



PARTS BREAKDOWNS

1

Item Code Description Qty

1 S862410000 FEMALE ORIFICE #54 1

            S700424000
CONVERSION KIT NG TO LP MG-12

Nov/2016



N0. CODE QTY.

SUB XV 1

109-0589 1 S863151003 #S863151003 OUTER PANEL COUNTER TOP 12" 1

109-0590 2 S863149002 #S863149002 INNER PANEL COUNTER TOP 12 1

109-0591 3 S863111001 #S863111001 GAS SYSTEM GRIDDLE 12" 1

109-0036 4 S855068000 #S855068000 TEMP CONTROL KNOB SIERRA 1

109-0338 5 602509M0035 #602509M0035 SCREW HEAD TRUSS  M6-12 4

S863151003 SUB XV 2

109-0481 1 S852908004 #S852908004 CONTROL PANEL 12" 1

109-0479 2 S862858004 #S862858004 CHIMNEY 12" 1

108-SAL 3 S862879000 #S862879000 ADJUSTABLE LEG FOR COUNTER UNITS 4-6" 4

109-0480 4 S862859004 #S862859004 UPPER FRONT 12" 1

109-0037 5 S855073000 #S855073000 PLATE SAW 1

109-0350 6 S862830002 #S862830002 LEFT OUTER PANEL 1

109-0351 7 S862831002 #S862831002 RIGHT OUTER PANEL 1

109-0433 8 S862610300 #S862610300 LEG SUPPORT  12" 2

109-0486 9 S863150002 #S863150002 GRIDDLE TOP ASSY 1

S863149002 SUB XV 3

109-0435 1 S862641002 #S862641002 INNER LEFT PANEL 1

109-0434 2 S862642002 #S862642002 INNER RIGHT PANEL 1

109-0436 3 S852733002 #S852733002 UPPER FRONT SUPPORT 12" 2

109-0259 4 S862649002 #S862649002 FRONT MANIFOLD SUPPORT 1

109-0255 5 S862648002 #S862648002 SIDE MANIFOLD SUPPORT 2

109-0487 6 S862653002 #S862653002 FRONT REINFORCEMENT GRIDDLE 12" 1

109-0488 7 S862643003 #S862643003 GREASE TRAY GRIDDLE 12" 1

109-0489 8 S862690002 #S862690002 U BURNER SUPPORT 1

109-0490 9 S862644003 #S862644003 TRAY SLIDE COLLECT 1

109-0491 10 S862646001 #S862646001 PILOT SUPPORT 1

S863111001 SUB XV 4

109-0031 1 S855036000 #S855036000 MANIFOLD 12 1

109-0047 2 S862101000 #S862101000 TAP / GAS VALVE 1

109-0054 3 S862414000 #S862414000 ORIFICE 44 1

109-0048 4 S862103000 #S862103000 PILOT REGULATOR 1

109-0492 5 S855049000 #S855049000 PILOT PIPE GRIDDLE 1

109-0073 6 S865006000 #S865006000 PILOT TIP A73007 1

109-0080 7 S865703000 #S865703000 FULL BURNER U 1

109-0493 8 S865003000 #S865003000 PLUG SCREW 1/8"NPT 1

S700424000 CONVERSION KIT NG TO LP

109-0052 1 S862410000 #S862410000 ORIFICE 54 1

108-SRMG-12
ITEM 
NO.


